PUMP

item No. Bt M. Description
1 F5-01 Rotor Key —
2 F502  [Stud M10x38mm ﬁ
3 F503  |Boit Mex50mm _—
4 F504  |Bolt M8x20mm A
5 F505  |Bolt M8x25mm &
6 F506  |Bolt M8x35mm /
7 F507  |Bolt M12x20mm A
8 F508  |Bolt M8x45 /
9 F500  [Screw Cap M10x15mm ‘
10 F5-10 Screw Counter Sunk Mex15mm d
14 F514  |Nut M10 @
15 F515  |Nut1/2 M10 @
16 F516  |WasherFlat M8 O
17 F517  |Washer Flat M10 @
18 F518  |Washer Flat M20x35 O
19 F519  |Waher Bearing Support O
20 F520  |Washer M8x260D @
21 F521  |Washer M6 Plastic
22 F522  |LockWasher M13 (C 3




Pump

AN 0R G e e

29 F520  |Bearing Lower 3305 @
30 F530  |Bearing Upper 6205 @
31 F5-31 Stud M10x40mm é
34 F5-34 Spring w
35 F535  |Mech Seal Upper g
42 F542  |Mech Seal Lower a
44 F544  |Nut Lock M10 Im pelier e
45 F545  |Inspection Bung ‘
46 F546  |Stator Housing v
47 F547  |Hande (\
48 F548  |Oi Housing @
50 F550N  [Rotor New —
50 F550R  |Rotor Reshaft —p
51 F551  |Bearing Cover J
52 F5-52 Low er Bearing Housing ,g
53 F553  |Outer Casing ﬂ
54 F554  |StrainerS/S 5
55 F555  |Nut Long M10 v
56 F556  |Stud M10x210mm /




57 F557  |Shim 1.5mm
u
57 F557A  |Shim 0.3mm
&
58 F558  |Diffuser Ring @
59 F550  |Suction Cover @
61 F561N  |Stator new 1000v =
61 F561R  |Stator Rewind 415v or 1000v =
61 FC5-61  |Stator Clean and Bake =
63 F563  |Impeler @
67 F5-67 Washer Flat M4 @
68 F5-68  |Screw MAx16mm ‘
=
71 F571  |Lid e
fes
75 F575  |Cable Entry Gland o
78 F578  |Cable Entry Grommet (18)-20mm o
90 F500  |Pipe (Ferule) '
91 F501  |Lead Through Grommet A
92 F592  |Lead Through Frame A
100 F5-100  |Outlet Gasket O
800 F5800 |Oring Kit (@
900 F5000 |Basic Repair Kit -0)




